IT: AlG 20098 a:

. REPAIR PARTS

36" RIDING MOWER MODEL 3660.022

KOTE: Al WAYS USE ORIGINAL EQUIPMEINT
PARTS Use of sérvice replacement pans
other than Ong:nal POuIpEnt pacs may void
YOuUr warranty

> bovchom
o C«Muﬂ/l?aq

18 .
sl
60

2 *-.60

ALL UNNUMBERED
1ITEME ARE INTERCHANGEABLY
WITH OPPOSITE S1D¢

/

« Rof. Braks Atm an
o right side of Hem 77




ID: FlG 20798 9:19 No.00OS P.

‘

36" R45ING MOWER MODEL 3560-022

ALWAYS GIvE THE TOLLOWING INFORMATION Wit N ORQDERING REPAIR PARTS
T The PARY NUMBER 2 The PART NAME 3 QUANTITY 0PSBt & The MODEL NUMBER [As shown on Modet Plate)
SEND PART ORDERS AS FERINSTROUC HONG ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND (RE) Q% LT BAND (U AY YOI STAND BEMIND 1T
DO NOT USE KEY NUMBERS WHEN ORDERING SEPAIR PARTS ALWAYE USE PART NUMBFRS
Al replacement parts will be suppbud 0 Cutrent producimn colars o i g neutral color
A handbing fee s apphenbie o soall patis orders

Hey Key
No. | Part No. | Daescription . 4 LNo ! Part No. | Description
i bafi73 Traugh, (it Deain 43 49776 Sprmg. Mam Driva
2 Encine ES o tuothote Below A Haunlh Foot Pad, LH
3 48812 Gas Tank 40 B0 Main bFrame .
4 A228R Gas Line At 41529 Locknot %18 Thd
5 41008 Clin. Gas Line 47 A0874 Shoulder Bolt, Parking Brake
48 43968 Spring. Parking Brake
: 49 32327 Wave Washer
8 Gasket, Muffler [Engine Part) 50 L0980 Arm, Parking Brake
g /7908 Muifler 61 BORE2 | Spring, Clutch Pedal .
10 Engine Part 52 121222 Pin, Cotter. 3732 x Y In
11 173063 Screw, Hax Hd 6716 18 » 3% in 53 55722 Brake Pedal Assembly
12 33200 Key. Engine Pulley 64 534879 Rubber Pad. Brake Pedal
13 557086 Pulley, Fngine 55 56025 Retainer, Pad, Brake Pedal
14 120383 Lackwasher, Split. 7-16 In 56 43808 Shaft, Brake-Cluteh Pedal
16 123567 Screw. Hex Hd, 7.16-20 x 1 In 57 84715 Rod, Brake
186 60653 Belt Guido, Blade Drive 58 54723 Bracket, Brake Rod
17 49806 Belt Guide, Trans Drve Beh R4 20607 Sheoulder Bolt
i8 120383 Flatwashor, 5,716 in. 60 | 9413447 Lockrot, Hex 5/16-18 Thd.
18 271184 Nut, Hex, Keps, 571618 Thd 61 n4888 Retainer, Wire
20 271180 Nut, Hex, Keps. %-16 Thu G2 45502 Washers
21" 138485 Washer, Ext Lock & 16 In 63 L4G18 Foot Pad. R.H.
22 50847 Screw, Hox Hd, %-16 x 1w 1n 64 bhH 1 Geround Wira
23 137185 Pirs, Cotter, e x 1 10 86 68542 Decal. Caution
24 56256 Stuft Bracke! 66 120728 Sitew. Hex Hd. §/18-18 x % [n.
25 87167 Washer 67 122017 Screw, Hex Hd, 5/716-18 x 1 In
26 662565 Serew, Nylock, %28 x % in 68 B3768 Bracket, Axle
27 41106 Wheel. Raar BY 40394 Huh Cap
28 68284 Knob, Gear Sinft 70 366258 “EC fing
29 56576 Shaift Laver " 42815 Flatwasher
30 547468 V-Bell 72 642 Flmwasher
31 55520 Pulley. Transaxle . 73 35410 Spring, Broke Return
32 3021 Key. Woodruff. No 606 74 54713 Bracket, Stabitizer
33 22053 Retaiming Ring s 122007 Screw, Hex Hd, 5/16-18 x 44 in
34 | 9413634 Locknut, Hex, % 16 Thd 76 36488 Screw, HexwWa Tap, 5/16-18 2 % in
35 306568 Belt Retsiner 77 { Transoxle | tPocriess 4 speed, Modil 200
36 430880 | Roa Clutch 78 180112 | Scrow. Hex Hd, /16 - 18 x 2 % In.
37 36374 Pulley, tdler 79 39628 Kay, 316 x 3716 x 2v2 [n
38 274517 Flatwasher, 25784 in BO 1Y 41106 Tire
39 53782 idfesr Arm 81 241867 Vvalve Stem
40 45892 Canriage Bolt. 316 x 1w In. 87 54767 Heat Shield, Muftler
41 41890 Shoulder Boit 84 138489 Wwasher, Ext. Lock, % In.
42 4107 | Washer 14 120238 | Jam Nai, %13 Thd,

*Srandard Hardware ltems - May Be Purchased Locally
1Contact Tecurmsaeh/Peerless avthonized service dealer fer pans and warranty

§Contact Engine Manufacturer's authonzed serviee dealir (See Ungae Manoal) for pacts and warranty

[}
P




1D: ' BUG 20198 9:19 Na.00S P.0O3

ey ‘ l

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS Use of service/replacement pans
ather than onginal equipment parts may vod
YOur warranty

7 ? ?/35

’6
- a
; in
NI 36
hy X a [\. — 7
= \‘-\.
NG

T

-~

b= 71\ el e es
“J

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OFPOSITE SIDE




L

e

ID: RUG 20’93 9:20 No.005 'F’.Oll

'

36" RIDING MOWER MODEL 3560-022 -
Key Key
No. | Part No. Description No. | Part No. Description
1 274672 Scrow, Hex Wa. HY, '4-20 x % In
? 65832 Foam Pad, Hood Top 44 395346 Screw, Taptite, %4-20 x ¥ in,
3 HOOAR Gas Gauge A5 L6220 Spring, Sem
4 49050 | Screw, Plastie, 4%-10 x % in 46 | 300284 | Clip. Seat Spring
5 55834 | Foam Pad, Haod, R H 47 66235 | Cover, Rear Console
G £3054 Hood 48 52470 Fonder Assembly
7 55040 Edging, Hood 49 4485363 Flatwasher, 6/16 In.
8 54885 Pad, Vibration 50 122017 Screw, Hox Hd, 5/16-18 x 1 In.
9 138638 Lockwasher, Int Tooth, 571G in. &1 L6226 Console Assembly
0 53446 | Pin, Hoou Latch 52 55537 | Bulkhead, Console
11 120394 Flatwasher, 13732 In H3 35287 Screw, Taptite, No. 8-32 x % In.
12 8482 Shoulder Bolt ha 44008 Snait, Steering
13 57169 | lLatch Hood b6 44009 | Pinion Gear
14 55833 Foam Psd. Houd, L H. 56 454565 Roll Pin
57 44011 Shoulder Bolt, Sector Gear
16 53402 Grille 58 48543 Sector Gear
17 | 8413534 Locknut, %-16 1hd 59 120369 Nut, Hex, 34-24 Thd.
18 56259 | Bracket, Grille Support, L.H 60 120382 | Lockwasher, Split, % in, ;
18 | 120233 | Screw, Hex Hd, %4.16 x 1 In 61 36625 | "E" Ring
20 120228 | Screw, Hex Md, 5716 18 x % in 62 66180 | Drag Link
21 50720 | Shoulder Bolt, Axie Pivot 63 124925 | Nut, %-24 Thd,
22 | 122201 | Screw, Hex Hd, %16 x 2% in - 84 21276 | Ball Joint
23 56261 Brackat, Deck Hanger 65 49447 | Arm, Steering
24 | 9413447 locknut, Hox, 3/16-18 1hd. G6 50646 Bearing, Spindle
25 56260 | Bracket, Grille Support, R i 67 56400 | Front Axla Assambly
26 30492 Retaining Ring 68 66362 Bracket. Front Axle Support
27 50117 Lever, Throttle Controt 69 274654 Locknut, Hex, %-20 Tha.
28 45174 Locknut, Wide Flango, %-20 Tha 70 2483 Spring Washer
29 | 9424215 | Locknut, Hex, '4 20 Thd n 39573 | Scrow. Hex Md, Lock, %-24 x 1 In.
30 | 120393 | Flatwasher /12 43864 | Bracket, Deck Guide Support
31 53951 Dash Assembly 73 44500 Bracket, Deck Guide
32 54902 Bearing, Steering 74 49930 | Upstop Bolt
33 456838 | Spring Pin, % x 2% In 75 558618 | Spindle, Right
34 301251 Steering Wheel ' 76 55666 Tie Rod
35 | 120854 | Serew, Hex Hd, 1420 x % in 77 65519 | Spindle, Left
36 56387 | Bracket, Support. Gas Tank 78 642 | Flatwasher, % In.
37 57500 Seat 78 41108 Tite
38 20807 | Shouldsr Bolt 80 39979 | Bearing
39 50607 | Knob, Throttle Control Lover 81 24167 | Valve Stem
40 70078 | Decat, Lower Dash a2 350829 Wheel w/Bearing
41 57417 | Seat Bracket 83 40394 | Hub Cap
42 120638 Lockwasher. Split, 6/18 (n.
85 57216 Screw, Plastite, 5/16-9 x % in,

*Standard Hardware ltems - May Be Purchased Locally [




ID: AUG 20°'98 9:20 Nno.0O0S F;.OS
36" RIDING MOWER MODEL 3560.022 —

NOTE: ALWAYS USE ORIGINAL FOLIFMENT PARTS Use

‘I?o—g
of service replacemeont parrs oihar thin sl vqup
0.,2 MEN PAIS May void your warranty

- U,
ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH GFPOSITE SIDE

=20




ID: A AUG 20’98 9:21 No.0OS P.O0O6

36" RIDING MOWER MODEL 3560-022 . ——
Koy Key
| No. | Part No Oescription No Part No. Daescription
1 478186 Pull Pin 40 20884 "E" Ring
2 56180 Hairpin Cotter a1 4h724 Pin, Pivey
3 48089 Bar Hitch a2 48044 V-Belt
q 430568 Lock Bracket 13 66424 | 1Quilt Assembly (incl. Nos. 44-52)
Lo 8413447 Locknat, /1618 Tha 44 51445 Locknut, Flanga
6 | 8413534 Locknut, 3416 Thy 5 L6365 Flaiwasher
50613 Pivol Bracket 46 L8390 Puiley
a8 120818 Svrew, Hex Hd, %16 x 1% In 47 51449 Spacer
9 120228 Serow. Hox Hd, 871638 « i In. A8 45662 Beanng
10 48861 Wirg Asseinbly 44 L0818 Spacer, Yuhe
11 q41482 Chp, Pross H0 LELGY Ll Casting
12 41204 Switch, Lockout 51 508616 Dust Shiold
13 46877 Nut (Lockout Switch Purt) 52 656425 Saddle and Snaft Assembly
14 46878, | Lockwasher (Lockou! Switch Pariy 43 46365 Cover, Pulley, L H
t5 ar517 Bracket, ldter Arm 54 68542 Doeal, Caution
16 47516 Shoulder Aol bh 122017 Screw, Hex Hd. 5/16-18 x 1 In
17 122168 Serow. Hex Hd, %-18 x 1% in a6 50634 Screw, Taptite, 8/716-18 x % In.
18 52694 Pulley, ldler 57 55655 Batfle, L H
18 62685 Belt Retainer 58 34573 Screw, Hex Hd, %-24 x 1 In
20 aun Spting 58 2483 Formed Washer
21 S Rivet, Brake Pad 6O 56821 Biade, 18 In.
22 G Brake Pad 61 65880 Litt Cable
23 536948 shoulder Bolt B2 300703 Ctevis, Lift Cable
24 57636 Spring, Clutch | ever B3 120372 Nut, Squae, %4-20 Thd
25 46563 Shouider Bolt 64 8260 Hairpun Cotter
26 120392 Fiatwashar, /32 in. fity 39522 Pin, Clevis
27 §3055 Idler Arm Assy ! Nos 21 & 229 66 202560 Hand Grip
28 | 9424218 Locknut '4-20 Tha 67 49131 Lover, Height Adjust
29 46478 Hand Gtip 68 120608 Screw, hex Hd, 571618 x 2V In
30 300910 Lever, Clutch 69 £3248 Spring
3 46561 Spring, Clutch Lever 20 H1985 Support, Pivot Tube
32 53247 Quadrant 71 02613 Pivot Tube Assembly
33 53697 Push Nut ' Z 23763 Wheeo! Axie
34 55653 Mower Deck 73 52584 Wheel
35 68543 Decal, Height Ad:ust . 74 120123 Pin, Catter, Yo x 1% In
36 46364 Covor, Pulley, RH 75 50993 Chute Extension
37 122007 Screw, Hex Hd, 5-16-18 x % In. 16 996425 Flatwasher
38 998416 Flatwasher, ¥ In 77 56635 Nul, Hax
39 48676 | Lift Support. Piate Asuombly 78 57569 | Retainer, Wire
*Standard Hardware ltems - May Be Purchased Locally 79 120834 | Screw, Hox Hd 571618 x ¥ In




ID: | | RUG 20'98 9:21 No.005 P.OY

36" RIDING MOWER MODEL 3560-022 o

ALL UNNUMBERED
ITEME ARE INTERCHANGEABLE
WITH OFPOSITE SIDE

Ref, ftemn 2
Page 18

] 7
d7  WIRING DIAGRAM

B This diagram 15 designed (o be ueed as o
wiring diagram

We recoramend that unless you are fully
quahfied 10 make repaits on the elec.

Q tnical system on this unig you take tto a
NOTE: ALWAYS USE ORIGINAL EDUIPMENT tampetent reparman for sugh work or
22 PARTS. Use of service replacement parts adjustments It wirmg 15 incorrectly
other then originat BQUINMIENt pacts may vord hooked up. engine electrical system can
Your warranty be damaged
Key - Koy
No. | Part Ng. Description No, Part No, Doscription
1 39463 Ammaeter 21 45877 | Nut {Lackout Switch Part)
] 300626 Key. lgnition 22 48879 Lockwasher {Lockout Switch Fart)
3 48140 Locknut, (8witch Pary 23 41204 Switch, Lockout
4 138887 Lockwasher (Switch Part) 24 48851 Wire Assembly, Deck Switch
5 | 300887 | Switch, ignition 25 42071 | Wire Assembly, By-Pass
8 49211 Fuse 26 | 9424215 Locknut, Mex, %420 Thd
7 56349 Wire Harness Assambly 27 187745 | *Screw, Hex Hd. 4-20 x % in.
8 120375 | *Nut, Hex, %4-20 Thy 28 138485 Lockwasher. Ext, Yooih, 5716 In
9 120380 | *Lockwagher, Split, %4 In. | 29 120368 Locknur, Hex, 5/18.24 Thd
10 120892 | “Fistwagher, 932 In. 30 53716 | Solenoid
11 86360 | Brackwt, Battery Hold.Down 311 49734 | Bracket, Swikch Mounting
12 21164 | “Rour, Keps /18 18 Tna Y Engine Pary
'3 271172 | "Nut, Keps, - 20 Thd | as 54888 | Aetainer, Wreg
14 40892 Cap, Battory 34 41482 Wire Chip, Press
15 55611 Ground Wire 35 ~56189 Lead Wire, Headlight
18 52936 | Batery 36 50668 | Screw. Hex Wa Hd. No. 10:14 x ', in
17 126203 “‘Carriage Bolt, 1420 x % Jn. 37 525N Bezel, Headlight
18 128216 “Carriage Bol, §5716-18 x ¥ in. 38 52572 Bulb, Headlight
19 40234 Batiery Rod a9 52570 l.ens, Headlight
20 566835 | Nut, Hex, 16/32.32 Thd i | : I




